
Membrane Bioreactors (MBR) for  
Municipal Wastewater Treatment 

– An Australian Perspective 
  

Stephen Chapman, CH2M HILL Australia Pty Ltd 
Greg Leslie, CH2M HILL Australia Pty Ltd 

Ian Law, IBL Solutions 
 
EXECUTIVE SUMMARY 
 
With the current focus on water reuse projects and the role they play in the water cycle, 
the search for cost competitive advanced wastewater treatment technologies has never 
before been so important. Australia in particular has a need to develop new strategies for 
water management and will continue to move towards water reuse where such projects 
are shown to be financially viable. This paper discusses the Membrane Bioreactor (MBR) 
process and its suitability for Australian water reuse applications.  
 
The MBR process involves a suspended growth activated sludge system that utilises 
microporous membranes for solid/liquid separation in lieu of secondary clarifiers. This very 
compact arrangement produces a MF/UF quality effluent suitable for reuse applications or 
as a high quality feed water source for Reverse Osmosis treatment. Indicative output 
quality of MF/UF systems include SS < 1mg/L, turbidity <0.2 NTU and up to 4 log removal 
of virus (depending on the membrane nominal pore size). In addition, it provides a barrier 
to certain chlorine resistant pathogens such as Cryptosporidium and Giardia. 
 
The MBR process is an emerging advanced wastewater treatment technology that has 
been successfully applied at an ever increasing number of locations around the world. In 
addition to their steady increase in number, MBR installations are also increasing in terms 
of scale. A number of plants with a treatment capacity of around 5 to 10 ML/d have been in 
operation for several years now whilst the next generation (presently undergoing 
commissioning or under contract) have design capacities up to 45  ML/d. 
 
Whilst there is currently only a small number of MBR examples in Australia and its 
surrounding regional area, the trend experienced globally over the last few years is likely 
to follow in Australia as well.  
 
Based on global research and local knowledge, this paper aims to discuss MBR design 
considerations from an Australian perspective. It includes discussion on how applicable (or 
otherwise) this technology may be for Australian conditions and it lists some of the local 
opportunities and local barriers that this technology may experience. Some of the existing 
Australian MBR examples are listed and a commentary is offered regarding their project 
drivers. This paper also highlights some of the difficulties that may be experienced in 
terms of MBR scale-up and it discusses some of the “lessons” gained from projects 
involving the scale-up of tertiary filtration membranes elsewhere.  
 
Compared with those in parts of Canada, the United States and the United Kingdom who 
have embraced the technology so far, many Australian water authorities will require the 
use of different design information. Particular local considerations such as effluent licence 
targets, wastewater characteristics, wet weather hydraulic peaking factors, climatic 



considerations (temperature), land availability, reuse potential and the characterisation of 
existing infrastructure are all examined in this paper. This paper concludes that in order to 
deliver successful MBR wastewater reuse projects in Australia, design teams must fully 
utilise local expertise in addition to the expertise on offer from those involved in the 
delivery of previous MBR projects in other parts of the world. 
 
 
INTRODUCTION 
 
Overview of the Technology 
The Membrane Bioreactor (MBR) process is an emerging advanced wastewater treatment 
technology that has been successfully applied at an ever increasing number of locations 
around the world. In addition to their steady increase in number, MBR installations are also 
increasing in terms of scale. A number of plants with a treatment capacity of around 5  to 
10 ML/d have been in operation for several years now whilst the next generation 
(presently undergoing commissioning or under contract) have design capacities up to 45 
ML/d. 
  
Whilst there is currently only a small number of MBR examples in Australia and its 
surrounding regional area, the trend experienced globally over the last few years is likely 
to follow in Australia as well.  
 
MBR Process Description 
The MBR process is a suspended growth activated sludge system that utilises 
microporous membranes for solid/liquid separation in lieu of secondary clarifiers. The 
typical arrangement shown in Figure 1 includes submerged membranes in the aerated 
portion of the bioreactor, an anoxic zone and internal mixed liquor recycle (e.g Modified 
Lutzack-Ettinger configuration). Incorporation of anaerobic zones for biological phosphorus 
removal has been the focus of recent research, and there is at least one full scale facility 
of this type being designed presently in North America. As a further alternative to Figure 1, 
some plants have used pressure membranes (rather than submerged membranes) 
external to the bioreactor. 

Mixed liquor recycle for denitrification

Metal Salt
addition

Waste Sludge

Membrane
equipment

Primary
Effluent

Permeate
(effluent)

Aerobic zone

Anoxic zone

 
 

Figure 1:  Typical schematic for membrane bioreactor system 
 
 



Advantages of MBR Systems 
The advantages of MBR include : 
• Secondary clarifiers and tertiary filtration processes are eliminated, thereby reducing 

plant footprint. In certain instances, footprint can be further reduced because other 
process units such as digesters or UV disinfection can also be eliminated/minimised 
(dependent upon governing regulations). 

• Unlike secondary clarifiers, the quality of solids separation is not dependent on the 
mixed liquor suspended solids concentration or characteristics. Since elevated mixed 
liquor concentrations are possible, the aeration basin volume can be reduced, further 
reducing the plant footprint.  

• No reliance upon achieving good sludge settleability, hence quite amenable to remote 
operation. 

• Can be designed with long sludge age, hence low sludge production. 
• Produces a MF/UF quality effluent suitable for reuse applications or as a high quality 

feed water source for Reverse Osmosis treatment. Indicative output quality of MF/UF 
systems include SS < 1mg/L, turbidity <0.2 NTU and up to 4 log removal of virus 
(depending on the membrane nominal pore size). In addition, MF/UF provides a barrier 
to certain chlorine resistant pathogens such as Cryptosporidium and Giardia. 

• The resultant small footprint can be a feature used to address issues of visual amenity, 
noise and odour. Example MBR plants exist where the entire process is housed in a 
building designed to blend in with its surrounding landuse. This can reduce the buffer 
distance required between the plant and the nearest neighbour and can increase the 
surrounding land values (ref. Figures 1 and 2 below).    

 
 
 
 

 
Figures 1 and 2: MBR sewage treatment plants designed to blend in with surrounding landuses 
 
 
Cost Comparison – MBR Versus Alternative Process Trains 
A detailed holistic cost comparison may reveal reasonably comparable results between 
the cost of the MBR option versus other advanced treatment options, especially if land 
value is considered. Furthermore, whilst the costs for conventional technologies are slowly 
rising with labour costs and inflationary pressures, the costs for all membrane equipment 
(both for direct filtration and MBR) has been falling steadily during each of the last 10 
years. Hence on a capital cost basis for any given project, the likelihood of MBR becoming 
a favoured option is increasing with time. Designers are therefore advised to continuously 



re-assess the cost information for their particular project as it progresses through the 
various planning stages over time. 
 
EXISTING MBR INSTALLATIONS – THE GLOBAL EXPERIENCE 
 
Major MBR Equipment Suppliers 
There are currently three major suppliers of MBR membrane equipment engaged in large 
scale municipal wastewater projects. Each is listed in Table 2 below with a snapshot 
summary of reference facilities as it currently stands. Many other membrane suppliers are 
now marketing their own MBR systems and they will no doubt add to this reference list in 
the near future. 
  

Table 2:  Summary of municipal wastewater MBRs 
Supplier 
References 

Year of 
installation of 
1st MBR >1 

ML/d 

No. of MBRs 
with capacity 

>1 ML/d 

Largest 
operational 

MBR 

Largest MBR 
currently 

under contract

Zenon 
Environmental 

1997 22 38 ML/d 
Brescia, Italy 

45 ML/d 
Nordkanal, 
Germany 

Kubota 1998 5 8.5 ML/d  
Daldowie, UK 

4 ML/d 
Seattle, USA 

US Filter 2002 1 1 ML/d 
Park Place,GA 

4 ML/d 
Olympia, WA 

 
It must be noted that this table focuses only on the larger municipal wastewater plants. A 
full reference list of all MBR installations (inclusive of small scale and industrial 
applications) would be much more extensive and would include other industrial focussed 
suppliers.  
 

 
 
Figure 3: Membranes destined for installation at one of the MBR sites currently under construction 
 
Global MBR Survey 
CH2M HILL Australia was commissioned by the South Australian Water Corporation to 
undertake a global survey of MBR facilities, including those that CH2M HILL helped deliver 
in North America in recent years. Sites selected for the survey were inspected first-hand 



by representatives from CH2M HILL.  A summary of key information from some of the 
surveyed sites follows in Table 3. 
 

Table 3. Key Information From Global MBR Survey 
Capacity Location 

Average 
(ML/d) 

Peak 
(ML/d) 

HRT at 
Peak 

(hours) 

MCRT 
(days) 

Average 
Flux 

(L/m2.h) 

MLSS 
(mg/L) 

Year Chemical 
Clean 

Interval 
(weeks) 

Cohasset, USA 1.1 2.2 3.5 >100 15.3 12,000 2000 TBD 
Porlock, UK 1.1 1.9 5.5 50 13 12-

18,000 
1998 26 

Swanage, UK 6.0 13.0 3 50 10 12-
18,000 

2000 26 

Powell River, CAN 5.4 7.0 3.5 30 18.9 10,000 1998 3 
Port McNicol, CAN 1.1 1.6 2.6 TBD TBD 14-

16,000 
 TBD 

American Canyon, 
USA 

9.5 13.6 5.3 30 24.3 10,000  TBD 

Creemore, CAN 1.4 2.8 3 25 16 12,000  TBD 
Milton, CAN 1.0 2.0 1.5 15 14.8 15,000 1997 52* 
Arapahoe County, 
USA 

4.5 6.8 3 20 22.4 13-
15,000 

1998 6 

Anthem, USA 1.0 2.8 3.5 30 24.5 10,000 1999 52* 
Lehigh Acres, 
USA 

1.9 2.8 4.6 15 30 13,000 1999 16 

Laguna County, 
USA 

1.9 1.9 2.6 TBD 35 10-
15,000 

 TBD 

Key Colony, USA 1.3 3.2 5 90 18 13-
15,000 

1999 16* 

* To achieve this interval for ex-situ clean, an automatic in-situ maintenance clean is performed 3 times per 
week. 
TBD = To be determined. 
** The information presented in this table is based on information supplied by engineers/owners and reflects 
the operating or design conditions at the time of the interview.  
 
The global MBR survey provided a snapshot of the current level of development of the 
MBR technology and provided an insight into the direction in which this technology is 
heading. The broad range of sites canvassed in the survey included those in very warm 
and very cold climates and included flat sheet and hollow fibre variants.  
 
The site inspections and dialogue with owners and operators revealed several lessons to 
be heeded for future projects. This new knowledge coupled with other previous MBR 
experience has alerted CH2M HILL to “municipal scale issues” such as oxygenation 
limitation, activities that lead to fibre damage, need for effective pre-treatment, gravity 
versus suction membranes,  dewaterability issues and choice of MCRT and flux. Other 
general engineering challenges for membrane plant scale-up have also been encountered 
throughout design of the “NEWater” plants in Singapore (discussion below). 
 
In addition to its valuable contribution to local knowledge of MBR design and operational 
details, the survey highlighted some of the reasons why MBR was the selected technology 